



**FMV Safety Standard 302
(49 CFR Ch. V, Part 571.302) 1999**

FLAMMABILITY OF INTERIOR MATERIALS

TEST REPORT

Client: Kemlite
Address: 8500 CW Post Road
Jonesboro, AR 72401

Received Date: April 19, 2002
Test Date: May 3, 2002
Report Date: May 3, 2002

Project No: 14910-111257
Sample Identification: RVFP Panels
Description: FRP Panels

The test specimen identification is as provided by the client and Omega Point Laboratories, Inc. accepts no responsibility for any inaccuracies therein. Omega Point did not select the specimen and has not verified the composition, manufacturing techniques or quality assurance procedures.

Sample Conditioning: 24 h at 73 ±5°F, 50 ±5% r.h.
Sample Preparation: The specimens were cut to the appropriate size.
Specimens Dimensions: 4" x 14"x 0.048"

Summary of Test Method

The specimens were conditioned as shown above, removed from the conditioning and placed in a horizontal frame specimen holder. A gas burner with a nominal 3/8 inch I.D. tube was adjusted to give a flame of 1.5 inches in height. The specimen was positioned such that its surface was 3/4 inch above the top edge of the burner tube, with the flame centered on the specimen's edge. The flame is applied for 15 seconds and then removed. The timing device is started when the flame reaches the timing zone mark. The timing zone mark is 1.5 inches from the edge of the specimen. The timing zone is used to determine the burning rate of the specimen.

Test Criteria

The specimen burning rate must not be more than 102 mm per minute. If a material stops burning before it has burned for 60 seconds from the start of timing, and has not burned more than 51 mm from the point where timing started, it is considered passing.

Omega Point Laboratories, Inc.
16015 Shady Falls Road
Elmendorf, Texas 78112-9784
210-635-8100 / FAX: 210-635-8101 / 800-966-5253
www.opl.com / e-mail: moreinfo@opl.com

ORIGINAL

Project No. 14910-111257
Kemlite

May 3, 2002
Page 2

TEST RESULTS

Specimen	Time (T) (sec.)	Extent of Burning (D) (mm)	Burning Rate (mm/min.)
1	547	255	28.0
2	551	255	27.8
3	564	255	27.1

The following formula is used to calculate the burning rate:

$$B = 60 (D/T)$$

THIS TEST SPECIMEN PASSED THE FMVSS 302 FIRE TEST.

The test specimen identification is as provided by the client and Omega Point Laboratories, Inc. accepts no responsibility for any inaccuracies therein. Omega Point did not select the specimen and has not verified the composition, manufacturing techniques or quality assurance procedures.

This report and the information contained herein is for the exclusive use of the client named herein. Omega Point Laboratories, Inc. authorizes the client to reproduce this report only if reproduced in its entirety. The description of the test procedure, as well as the observations and results obtained, contained herein are true and accurate within the limits of sound engineering practice. These results apply only for the specimens tested, in the manner tested, and may not represent the performance of other specimens from the same or other production lots nor of the performance when used in combination with other materials. The test specimen identification is as provided by the client and Omega Point Laboratories, Inc. accepts no responsibility for any inaccuracies therein. Omega Point did not select the specimen and has not verified the composition, manufacturing techniques or quality assurance procedures. This report does not imply certification of the product by Omega Point Laboratories, Inc. Any use of the Omega Point Laboratories name, any abbreviation thereof or any logo, mark, or symbol therefor, for advertising material must be approved in writing in advance by Omega Point Laboratories, Inc. The client must have entered into and be actively participating in a Listing & Follow-up Service program. Products must bear labels with the Omega Point Laboratories Certification Mark to demonstrate acceptance by Omega Point Laboratories, Inc. into the Listing program.

This report contains a total of two pages.

Servando Romo

Servando Romo
Fire Test Technologist

Date: 5-3-02

Reviewed and approved:

Ernst L. Schmidt, Jr.

Ernst L. Schmidt, Jr.
Manager, Flammability Testing

Date: 5-3-02

